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Applicant Information (/15 8)
Applicant Name(ZFE#.47)

Sample Information (FeffE E)
Sample Description(Ff i ##iE) : KN95 mask(KN95 [115)

Style No.(% %) © ZYR-2020

Sample Quantity(¥f 5 ¥0&) : 50 pieces(50 /)

Colour(Fith) . White(F18)

Material Components (J?*Jrﬁjzﬁj\) : Non-woven fabric, hot air cotton, melt blown cloth (L5, #XME, JEmiA)
- Sample Receiving date (i EF 5 1) H 1) : 2020-04-28

- Report date (fix 7 H #) : 2020-04-30

- The original sample is sticked on the last paper. (XA i LR WG 7E AR 15 1 A )

Test Performed (KEAn:)

Judgement according to(¥F & )
GB 2626-2006 Respiratory protective equipment—— Non-powered air-purifying particle
respirator
IR 4 i B R BB BT RO A R 2
- Selected test(s) as requested by applicants. (<5246 ARG 5 HE R 52 5 LR A 4 2%)

Pronounce (FHH)

The results shown in this report refer only to sample(s) tested unless otherwise stated.All the items are performed
in the standard conditions, except the noted cases.(FrAEFREHI UL, ML R X RFE 057, B W0 B S7E AR E
FUE RIS N AT, AiEMERSb. )

Except for the requirement of the client, the test results and the conformity judgement of this report do not take the
uncertainty of the test results into account.(FRIE% " K, AR B eI 45 2R S A5 0 34 8 A% FE N B 435 SR AN
FE. )

Signed for and on behalf of
CNTAC Testing Service Co.,Ltd.(Foshan)
Approved by
€i%: )

TR A LTI v X PG M R 7 R BB b — . = IU#% 1, 384/F., Nanfang Technology Innovation Center, Xigiao,Nanhai District, Foshan, Guangdong, China
Tel: (86 757)86850633/86806656 Fax: 86850633 Http://www.fcl.org.cn
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- Test Result (WAL R) -

Test Result(MiA 45 1) Requirements(i¥F5E % 14) Judgement(#)5E)

1. Filtration Efficiency (233 #%) 'GB 2626-2006 Section 6.3(4#% 6.3) @
Air flow: 85L/min, Aerosol: NaCI( it & 85L/min, ik iki: NacCl)
Unit(Afr): <%>
Before pretreatment (k£ ALFE) (KN95) 2 95.0 Pass(&%)

sample 1#(tfi 1) 99.7
sample 2#(Fffh 2)  99.5
sample 3#(Fih 3)  99.3
sample 4#(F i 4)  99.4
sample 5#(Ffh 5)  99.1
sample 6#(F£ i 6)  99.6
sample 7#(Fih 7)  99.7
sample 8#(F£ /i 8)  99.3
sample 9#(FE i 9) 99.4
sample 10#(Ff & 10) 99.3

2. Head harness(Gk#) GB 2626-2006 Section 6.11( 4 6.11)
Disposable mask with tensile force of 10N, lasting for 10s (i # 2\ i &K 5247 77 10N, #54: 10s)

Result(#ll 4 ) No slippage or fracture There should be no slippage or Pass(& 1)
(et S A 72 fracture (A~ B H B fid 27 22)

3. Exhalation Resistance(FFSBH A7) ™M GB 2626-2006 Section 6.6( % 6.6)
Air flow: 85 L/min(ifi“< & 85 L/min)
Unit(#.47): <Pa>
Before pretreatment(k £ AL #E) <250 Pass(&#%)
sample 1#(tfih 1)  64.9
sample 2#(#ih 2)  59.4

4. Inhalation Resistance(SH/)™ GB 2626-2006 Section 6.5(4: 6.5) !
Air flow85L/min(ifi“< & 85 L/min)
Unit(#.47): <Pa>
Before pretreatment(k £ AL #) <350 Pass(&#%)
sample 1#(tfih 1)  48.7
sample 2#(#fih 2)  45.8
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Test Result(#] 45 #)

Requirements(iF5& % 44) Judgement(H5E)

5. Appearance Inspection(#F K E) GB 2626-2006 Section 6.1~6.2(## 6.1~6.2)

Accordance (£F8)

Result(#lif45 5)

Accordance (578

Accordance (fF&)

Accordance (£F&)

The surface should not be Pass(&#%)
damaged, deformation and other

obvious defects. ( Ff i 2 1A N

s AR YR HAR R )

Component materials and
structures shall be able to
withstand normal operating
conditions and possible
temperature, humidity and
mechanical shocks. G4k F1Z5
¥ L e i 52 1E 5 A FH 2% A 22 ) gl
FIREREE S AL

Headband should be adjustable (3k
ST

After temperature and humidity
pretreatment and mechanical
strength pretreatment, components
should not fall off, damage and
deformation.( £&iE Fi ¥ i 7l Ak 2R
DUBRGERE AL BR S ,  EBAEAS LBV
FIAAETL . )

6. Flammability(a] #R14%) " GB 2626-2006 Section 6.15(##( 6.15)

Unit(#.47): <s>
Before pretreatment(k £ AL £f)

sample 1#(F£ih 1) O
sample 2#(F-im2) O

After flame time(%:#AI} A]) < 5 Pass(##%)

Remark (%7E): 1."=The client requires that only before pretreatment results be issued, And according to GB

2626-2006 standard. (757 35k H i HoR%

FREEEE R, JF4% GB 2626-2006 bRiEHIE <)

2.P=This method is beyond the scope of CMA and CNAS accreditation and have no valid in law.

(T EAEA IR S CMA B IAE . CNAS NA[RE IEE N, AERA X HSUEER. )

3. Pl=This method is beyond the scope of CNAS accreditation .
(A EA SR % CNAS Nl fig W . )
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Original (XK 5 FHf)
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